Agri-Fab Parts

Found (263) results.

Stock IdDescriptionClick to View
80 1108-80WHEEL 925X175X3/4X1-1/2 RIB View
80 141WASHER, .378 X 1.25 X .061 View
80 1509-69BOLT, HEX 1/4-20 X 1-3/4 G5 View
80 1540-31WASHER, .78 X 1.25 X .062 View
80 1540-32WASHER FL 25/32X 1-1/4X 1/64" View
80 1543-69WASHER, NYLON .3281 X .75 X .9 View
80 1650-21RING-RET EXT .594 ID View
80 1657-5STEP BUSHING View
80 1671-1PAWL (H.T.) View
80 2118-81ASS'Y, WHEEL HSG LH View
80 23014BRACKET, HITCH View
80 23084KNIFE, AERATOR View
80 23354CLEVIS, BAG RETAINER View
80 23484CAP, FRONT CORNER View
80 234A20TAILGATE View
80 23506SUPPORT, WHEEL (.75 AXLE) View
80 23524SHAFT, SPREADER View
80 23525BRACE, HITCH View
80 23533PLATE, CLOSURE View
80 23574SHAFT, BRUSH - 38" View
80 23580RETAINER, BRUSH (DOUBLE) BRACK View
80 23625SPACER, .38IDX .62ODX .27L View
80 23666BRACKET, ANGLE MTG View
80 23723SHAFT, BRUSH (32" HI) View
80 23766SLEEVE, AGITATOR View
80 23780SUPPORT, SPREADER SHAFT View
80 23850HANDLE, HT ADJUST View
80 23856ROD, SPRING MOUNT View
80 23882STRAP, SUPPORT View
80 23914ARM, HITCH MT View
80 23998BRACKET, SHIELD SWIV View
80 24175HANDLE, HEIGHT ADJUSTMENT View
80 24198SHAFT, BRUSH - 42" HS View
80 24385TRAY, PLUGGER WT View
80 24390BRACKET, LEG STAND View
80 24392TONGUE, FRONT POLY CART View
80 24498BRACKET, LATCH LOCK View
80 24536PLATE, HOPPER CENTER (SMALL) View
80 24856ARM, FLOW CONTROL (PUSH) View
80 24857LINK, FLOW CONTROL View
80 24858STOP, ADJUSTABLE View
80 24869WRAPPER (42" ECONO) View
80 24896AXLE 3/4" View
80 24924KNIFE, AERATOR View
80 24929SHAFT, BRUSH - 46" HD View
80 24979STRAP, HT ADJUST View
80 25102DUST COVER View
80 25302BRACKET, BASE SUPPORT R.H. View
80 25305SHAFT, SPREADER View
80 25850SHAFT, BRUSH - 42" HD View
80 25996SUPPORT, WHEEL (.75 AXLE) View
80 26022POINT - AERATOR View
80 26029SUPPORT, MIDDLE View
80 2674-32CAP, HUB BLACK View
80 2692-6GEAR, PINION R.H. S9M-10003-00 View
80 323PAWL View
80 40001WASHER FL 9/32X 1-1/8X 1/64" View
80 40249COTTER PIN 5/32 X 2 SS View
80 40354CABLE, CHUTE CONTROL View
80 40469TUBE, FRAME View
80 40722SHAFT, BRUSH 44" View
80 40825COVER, HOPPER 125-175# View
80 40891PIN, SPRING LOADED View
80 40904ASS'Y, GEARBOX View
80 40939WHEEL, ASS'Y 3/4" ID (DRIVE) View
80 41090PLATE - FLOW View
80 41092FLOW CONTROL SHUTTLE View
80 42011SPRING - FLOW PLATE View
80 42093WASHER, .750 X .598 X .025 View
80 43000SPRING - EXTENSION PLATED View
80 43003WASHE LK 3/8X 11/16X 3/64" View
80 43008TIRE&RIM 430/375-8 RIB 2P View
80 43009WASHER View
80 43012BOLT, HEX 1/4-20 X 3/4 G5 View
80 43013NUT 1/4-20 CENTERLOCK View
80 43081WASHER FL 3/8X 5/8X 3/32" View
80 43083NUT, HEX 5/16-18 View
80 43085BOLT, HEX 5/16-18 X 1-1/2 G5 View
80 43086WASHER LK 5/16X 9/16X 5/64" View
80 43088WASHER, 1/4 STD .312 X .734 X View
80 43352WASHER, 7/16 STD .5 X 1.25 X . View
80 43353WASHER, LOCK 1/2 View
80 43501COTTER PIN 9/64 X 1-1/2 View
80 43513CLEVIS PIN 3/8 X 3 H=5/32 View
80 43572WASHER, .3437 X 1.5 X .0598 View
80 43648BOLT, HEX 1/4-20 X 1-1/2 G5 View
80 43655RING, RET EXT 3/4" View
80 43659ROLL PIN 3/16" X 1" View
80 43661BOLT, HEX 1/4-20 X 1 G5 View
80 43709PLUG, LAWN ROLLER View
80 43805HOPPER - BROADCAST SPREADER (P View
80 43814BOLT, PHIL TRUSS HD 5/16-18 X View
80 43850ROLL PIN 1/8" X 5/8" View
80 43851ROLL PIN 3/16" X 1-1/4" View
80 43871BUSHING, AXLE/SHAFT (BLACK) View
80 43878WIRE, AGITATOR View
80 43882RIVET, STAINLESS CSL-6-6 View
80 43886PINION, R.H. 11 T. View
80 43889SPROCKET, RATCHET L.H. 10 T. View
80 43894RING, RET EXT 1/2" (SH-50STP View
80 43902BRUSH - 30" SWEEPER 15-3/8" View
80 43903BRUSH - 32" SWEEPER 16-3/8" View
80 43926ROD, HOPPER SUPT. 187 X 23" View
80 43938ROD, HOPPER SUPT .187 X 34" View
80 43943GRIP HT. ADJ 32"/38" View
80 43978BOLT, CVD HD 1/4-20X 1 G2 View
80 44006WASHER FL 19/32X 55/64X 1/32" View
80 44025BOLT, HEX 1/2-13 X 3-1/2 FULLG View
80 44137WASHER, .518 X 1.0 X .2 View
80 44232BEARING, BALL 15MM ID X 35MM O View
80 44264BEARING, FLANGE 3/4" View
80 44456TIRE&RIM 400-6 WHLBAR RIB 2P View
80 44457WHEEL, ASS'Y 3/4" ID (DRIVE) 1 View
80 44465TUBE, LEG STAND (PAINTED View
80 44468SPROCKET, (PM) View
80 44482GRIP, HANDLE 1-1/8" ID View
80 44488BEARING, POWDERED METAL 1" View
80 44500SPACER, .80IDX1.0 ODX1.00L View
80 44514ROD, FLOW CONTROL View
80 44542CHAIN, ROLLER 43 X 34P ENDLESS View
80 44566SPRING, TORSION View
80 44586TUBE, HITCH (PAINTED) View
80 44587TUBE, LEG STAND (BLACK POWDER) View
80 44590TUBE, HANDLE (LONG) (BLACK POW View
80 44591TUBE, CROSSOVER (BLACK POWDER) View
80 44619COVER, VINYL HOPPER 70# View
80 44672BUSHING, AXLE/SHAFT (BLACK) View
80 44695WASHER, BOWED 1 X .32 X .06 View
80 44732WASHER ET 25/64X 1-15/64X 3/64 View
80 44798BEARING FLANGE OICON PV80 View
80 44910BUSHING, BRUSH SHAFT View
80 44930WHL 10X2X11/16X1-1/2 OPW TURF View
80 44947BOLT, CVD HD 5/16-18X 1-5/8 G2 View
80 45017HOSE, Y W/ VALVES 3/4" (GHV-2) View
80 45028NOZZLE, SPRAY #3 (DF3.0) View
80 45029STRAINER, SCREEN TYPE (NS-50) View
80 45031ADAPTER, 1/2" NPT X HOSE (E341 View
80 45037NUT, NYLON 11/16 SCREEN BODY F View
80 45050TEE, 1/2 X 1/2 X 1/2(1/4" PORT View
80 45252BRUSH - 52" SWEEPER 17-1/2" View
80 45275CABLE, CONTROL (SHORT) View
80 46055ROLL PIN SPRING 1/8" X 1" View
80 46219SPACER, .78IDX1.25ODX .50L View
80 46436UPPER HANDLE View
80 46501SPACER, .51IDX .75ODX1.38L View
80 46736ASS'Y, HOPPER BAG (42" HD SWEE View
80 46823ROD, HOPPER BAG 3/8 X 48.25 GA View
80 46885GEAR, CAST 1/2" SPREADER View
80 46886GEAR, 3/4" SPREADER View
80 47038CAP, 1.5 X 3 PLASTIC View
80 47046PIN, DOWEL 1/4 X 3/4 View
80 47063COTTER PIN 5/32" X 2" View
80 47141NUT, WING 1/4-20 NYLON (NU34) View
80 47189NUT, HEX 1/4-20 NYLOCK View
80 47204YOKE, LARGE (CQ251) View
80 47205GEAR, SMALL (CAST) (CQ344) View
80 47209GEAR, LARGE (CAST) (CQ343) View
80 47390ADAPTER, 1/2 NPT X 1/4" BARB ( View
80 47396ELBOW,PLASTIC11/16 THD X 3/8"B View
80 47408SPRING, EXTENSION PLTD View
80 47416VALVE, NYLON 1/4" View
80 47488BRUSH - 38" SWEEPER 19-3/4" View
80 47633WIRE, SPRING ALIGN View
80 47810NUT 5/16-18 NYLOCK View
80 47851SPACER, PLASTIC 1/2"OD X 1/2" View
80 47946WASHER - 7/8 STD .938 X 2.25 X View
80 47963BEARING, HEX FLANGE .50 ID View
80 47983FLOW SLIDE View
80 47999CONTROL CABLE, ASS'Y (TOP HOLE View
80 48305HITCH TUBE LH View
80 48306HITCH TUBE, RH View
80 48323TUBE, BAG ARM View
80 48384ASS'Y, HOPPER BAG View
80 48403BAG, HOPPER 38 A-F View
80 48499HUB CAP (5/8" PUSHNUT) RED View
80 48499BHUB CAP (5/8" PUSHNUT) BLACK View
80 48557BRUSH - 42" SWEEPER 21-3/4" View
80 48651GEAR, PINION L.H. 10TH View
80 48652GEAR, PINION R.H. 10TH View
80 48815TUBE, SUPPORT LH View
80 48840SCREW, .25-20 X .5 WASHER HD View
80 48916BUSHING, AXLE/SHAFT (BLACK) View
80 48934HAIRPIN, AGITATOR View
80 49044TANK 15 GAL View
80 49109JACKSHAFT View
80 49111SPACER, .636 ID X .875 OD X View
80 49112PULLEY View
80 49126LEG TUBE View
80 49165CABLE - CLUTCH View
80 49296SCREW - M6 X 50 OH SLOT View
80 49298WASHER - M6 View
80 49299NUT - HEX M6 View
80 49446BOLT, EYE 3/8-16 X 7" (OFFSE View
80 49467PLUG View
80 49608PIN, HEIGHT ADJ View
80 49624SPACER, BEARING View
80 49779HOSE CLAMP - PLASTIC CRIMP View
80 49897CLIP, HAIRPIN 7/8 SS View
80 49946WHEEL & TIRE ASSY - SWEEPER View
80 62468ADAPTER, MOW-N-VAC View
80 62474ASS'Y, GEAR (WLDM) View
80 62798ASS'Y, GEAR (WLDM) View
80 63012BEARING REPLACEMENT KIT View
80 64290ASS'Y, PARTS PACKAGE (45-02941 View
80 64559ASS'Y, DUST COVER View
80 65695ASSY - SKID PLATE View
80 66240HEIGHT ADJ TUBE View
80 66269ASS'Y, TINE SHAFT & SPROCKET View
80 66866ASS'Y - FLOW CONTROL View
80 67219WHEEL, SPOKED 3/4" BRG X 20" D View
80 67407BUSHING, HX FLANGE .59 ID View
80 68167ASS'Y, HOUSING WLDM View
80 68562ASS'Y, SWITCH MTG View
80 69365WINCH LIFT KIT View
80 741-0249BEARING, FLANGED PV80 .63 ID View
80 C-9M5732RIVET, POP View
80 HA10070CLEVIS PIN 3/8 X 1-3/4 H=5/32 View
80 HA115321SCREW SS 5/16X5/16 View
80 HA124634NUT - HEX 9/16-18 View
80 HA137258PIN, COTTER 3/16 X 1-3/4 View
80 HA15015PULLEY - IDLER (2.75" PLASTIC) View
80 HA19860SPRING View
80 HA20121ASS'Y, DR HSG SIDE & BRG RH (C View
80 HA20124SEAL View
80 HA20125WASHER SP FELT View
80 HA20129WASHER TH 5/8X 29/32X 3/32" View
80 HA20136GASKET, DRIVE HSG View
80 HA20137BEARING, ROLLER View
80 HA20155FLANGE, BEARING View
80 HA20156ASS'Y, FLANGE View
80 HA20186SPRING, IDLER View
80 HA20187V-BELT 45-1/2 X 1/2" HA View
80 HA20344CAP View
80 HA20918WHEEL, 10" X 2.25 View
80 HA21341ASS'Y, IDLER PULLEY (FLAT) View
80 HA22996ASS'Y, WHEEL MTG BRKT LH View
80 HA22997ASS'Y, WHEEL MTG BRKT RH View
80 HA23196SPRING, IDLER TENSION View
80 HA23199SWITCH, INTERLOCK View
80 HA23244SPACER, BRG View
80 HA23246WASHER BV 5/8X 1-3/4X 1/8" View
80 HA23263WASHER FL 25/32X 1-5/8X 7/64" View
80 HA23343PULLEY View
80 HA23516BLADE AGRI-FAB 42" MOWER View
80 HA23526TUBE, TOW BAR View
80 HA23749IGNITION SWITCH View
80 HA23750NUT, SWITCH IGNITION View
80 HA24278HUB W/ZERT HOLE View
80 HA24342ASS'Y, BRAKE PAD RIVETED View
80 HA24367ASS'Y, GREASE FITTING & TUBE View
80 HA24406ASS'Y, PULLEY DOUBLE View
80 HA24593NUT, SLOTTED HEX 7/8-9 View
80 HA24619CLUTCH CABLE View
80 HA3073KEY, SQUARE View
80 HA427639NUT, SLOTTED HEX 3/4-16 View
80 HA4352V-BELT 53-1/4 X 5/8" View
80 HA4798SPRING - IDLER ARM View
80 HA5236PIN, LOCATING 1/2 X 4-3/8 View
80 MDL6.113.025ASS'Y, MOTOR View
80 MDL8.288.004TINE View
80 R19111116WASHER, .3437 X .6875 X .0673 View
80 R19171616WASHER FL 17/32X 1X 1/16" View
80 R19212113WASHER FL 11/16X 1-21/64X 3/32 View